

# 泰州市纺织品阻燃测试 窗帘防火B1级测试报告

产品名称	泰州市纺织品阻燃测试 窗帘防火B1级测试报告
公司名称	浙江广分检测技术有限公司
价格	.00/个
规格参数	
公司地址	江苏省昆山市陆家镇星圃路12号智汇新城B区7栋
联系电话	18662248593 18662248593

## 产品详情

EN45545标准规定的防火措施和要求的目的是一旦车辆着火保护乘客和铁路车辆工作人员免受损害。轨道车辆材料供应商都想豁免EN45545测试。EN45545-2标准中对于豁免的条件也做了明确规定。

EN45545-2标准为EN45545-2:2013+A1:2015，EN45545-2标准对于豁免的条件也做了明确规定。此原则适用于所有产品：

1. Products which comply with the highest level of reactive to fire performance and therefore need no further testing are

-products classified as A1 according to EN 13501-1

-all products described in commission decision 96/603/EC (as amended)

2. Products classified as A2-s1,d0 according to EN 13501-1 are considered compliant with regard to flame spread, heat release and smoke emission requirement only. The toxic emissions limit shall satisfy the requirements of R1 HL3 (CIT < 0.75 )

EN45545-2一般车辆材料大面积使用材料根据EN45545-2

R1（车内或者R7（车外）进行测试。以下为EN45545-2 R1及R7测试标准及测试项目

EN ISO 5658 for Spread of flame / 火焰蔓延测试

EN ISO 5660-1 for Heat Release / 热量释放测试

EN ISO 5659-2 for smoke density / 烟雾密度测试

EN ISO 5659-2 for toxicity test / 毒性测试

EN45545-2 R1及R7测试样品要求

800 mm x 155 mm x thickness

100 mm x 100 mm x thickness

76 mm x 76 mm x thickness